

Strategies for Managing Fibromyalgia

Lesley M. Arnold, MD

Women's Health Research Program and Department of Psychiatry, University of Cincinnati College of Medicine, Cincinnati, Ohio, USA

ABSTRACT

The presentation of fibromyalgia is heterogeneous, and the treatment approach should be individualized for each patient, depending on the severity of the patient's pain, the presence of other symptoms or comorbidities, and the degree of functional impairment. The management of fibromyalgia includes the identification and treatment of all pain sources that may be present in addition to fibromyalgia, such as peripheral pain generators (e.g., comorbid osteoarthritis or neuropathic pain) or visceral pain (e.g., comorbid irritable bowel syndrome). It is also important to address other symptoms or disorders that commonly occur in patients with fibromyalgia, such as fatigue, sleep disturbances, cognitive impairment, stiffness, and mood or anxiety disorders. Finally, the treatment should strive to improve the patient's function and global health status. In most cases, the management of fibromyalgia involves both pharmacologic and nonpharmacologic treatments. This report provides an in-depth review of randomized, controlled trials for pharmacologic and nonpharmacologic approaches to fibromyalgia therapy.

© 2009 Elsevier Inc. All rights reserved. • *The American Journal of Medicine* (2009) 122, S31–S43

KEYWORDS: Dopamine D₃ receptor agonists; Fibromyalgia; Nonpharmacologic interventions; Opiates; Pregabalin; Serotonin 5-HT₃ receptor antagonists

The presentation of fibromyalgia is heterogeneous, and the treatment approach should be individualized for each patient, based on the severity of the patient's pain, the presence of other symptoms or comorbidities, and the degree of functional impairment. The management of fibromyalgia involves the treatment of not only pain but also the other symptoms or disorders that commonly occur in patients with fibromyalgia, such as fatigue, sleep disturbances, cognitive impairment, stiffness, and mood or anxiety disorders (Table 1).

The serotonin and norepinephrine reuptake inhibitors that have been studied in randomized controlled trials of fibromyalgia include cyclic medications, such as the tricyclic antidepressants and cyclobenzaprine, and selective serotonin and norepinephrine reuptake inhibitors, such as duloxetine and milnacipran. Selective serotonin reuptake inhibitors (e.g., fluoxetine, paroxetine, and citalopram) have also been studied in fibromyalgia, with inconsistent results. Other medications that have received attention in the treatment of fibromyalgia are the α_2 - δ ligands, pregabalin and

gabapentin. Tramadol and other analgesics have been evaluated in controlled studies with mixed results. In addition, studies have been conducted on the serotonin 5-HT₃ receptor antagonist tropisetron, the sedative hypnotics sodium oxybate, zolpidem, and zopiclone, the *N*-methyl-D-aspartate (NMDA) receptor antagonist dextromethorphan, and the dopamine D₃ receptor agonist pramipexole.

Mease¹ reviews the serotonin and norepinephrine reuptake inhibitors elsewhere in this supplement. This review focuses on other randomized controlled trials of pharmacologic and nonpharmacologic treatments for fibromyalgia.

PHARMACOLOGIC TREATMENTS FOR FIBROMYALGIA

α_2 - δ Ligands

Pregabalin and gabapentin are α_2 - δ ligands that have analgesic, anxiolytic, and anticonvulsant activity. The analgesic action of both drugs is thought to be mediated through the α_2 - δ protein, an auxiliary subunit of voltage-dependent calcium channels. Pregabalin and gabapentin reduce the synaptic release of several neurotransmitters believed to play a role in pain processing, including glutamate and substance P, by binding to α_2 - δ subunits and thereby modulating the influx of calcium ions into hyperexcited neurons. This at-

Statement of author disclosure: Please see the Author Disclosures section at the end of this article.

Requests for reprints should be addressed to Lesley M. Arnold, MD, 222 Piedmont Avenue, Suite 8200, Cincinnati, Ohio 45219.

E-mail address: lesley.arnold@uc.edu.

tenuation of synaptic activity by pregabalin and gabapentin may account for their reduction of neuronal excitability in vivo and ultimately their analgesic action.²⁻⁴

Pregabalin is approved by the US Food and Drug Administration (FDA) for the management of neuropathic pain associated with diabetic peripheral neuropathy, management of postherpetic neuralgia, adjunctive therapy for adult patients with partial onset seizures, and the management of

fibromyalgia.⁵ The recommended dose of pregabalin for fibromyalgia is 300 to 450 mg/day.

Four randomized, placebo-controlled clinical trials of pregabalin in the treatment of fibromyalgia have been published (Table 2).⁶⁻⁹ The first published study of pregabalin in fibromyalgia was a multicenter, randomized, placebo-controlled, 8-week monotherapy trial that tested the safety and efficacy of pregabalin (150, 300, or 450 mg/day) administered 3 times daily in equal doses in 529 patients with fibromyalgia (91% women).⁶ The primary outcome measure was the endpoint mean weekly pain score derived from a daily pain diary in which patients rated their pain on a numerical scale from 0 (no pain) to 10 (worst possible pain). The significant outcomes ($P < 0.05$) for pregabalin 450 mg/day, compared with placebo, were the primary outcome of the mean weekly pain (diary) score and secondary outcomes that included the Short-Form McGill Pain Questionnaire (SF-MPQ) total score,¹⁰ the visual analogue scale (VAS) pain score, the daily sleep (diary) score, the Medical Outcomes Study (MOS)-Sleep Problems Index,¹¹ the Multidimensional Assessment of Fatigue (MAF),¹² the Clinical

Table 1 Overall Treatment Goals in Fibromyalgia Management

- Reduce pain and tenderness
- Ameliorate multidimensional symptoms, including:
 - Fatigue
 - Cognitive impairment
 - Disrupted sleep
 - Mood and anxiety symptoms
 - Stiffness
- Restore functionality and improve quality of life

Table 2 Randomized, Double-Blind, Placebo-Controlled Trials of Pregabalin in Fibromyalgia

Study	Treatment Groups	Duration	Significant Efficacy Outcomes (Treatment vs. Placebo)
Crofford et al (2005) ⁶	Placebo (n = 131) Pregabalin 150 mg/day (n = 132) Pregabalin 300 mg/day (n = 134) Pregabalin 450 mg/day (n = 132)	8 wk	<ul style="list-style-type: none"> ● Primary: mean endpoint pain score, daily diary (450 mg/day) ● Secondary: $\geq 50\%$ improvement from baseline pain (450 mg/day); $\geq 30\%$ improvement from baseline pain (450 mg/day); SF-MPQ VAS total, sensory, and affective (450 mg/day); sleep quality, daily diary (300 and 450 mg/day); MOS-Sleep Problems Index (all doses); MAF (300 and 450 mg/day); SF-36 social functioning, bodily pain, and vitality (450 mg/day); SF-36 general health (all doses)
Mease et al (2008) ⁷	Placebo (n = 190) Pregabalin 300 mg/day (n = 185) Pregabalin 450 mg/day (n = 183) Pregabalin 600 mg/day (n = 190)	13 wk	<ul style="list-style-type: none"> ● Primary: mean endpoint pain score, daily diary (all doses); PGIC (all doses) ● Secondary: sleep quality, daily diary (all doses); MOS-Sleep Problems Index (all doses); MOS-Sleep Scale sleep disturbance (all doses), sleep quantity (all doses), awoken short of breath (450 and 600 mg/day), sleep quantity (all doses), sleep adequacy (450 mg/day), somnolence (450 and 600 mg/day)
Arnold et al (2008) ⁸	Placebo (n = 184) Pregabalin 300 mg/day (n = 183) Pregabalin 450 mg/day (n = 190) Pregabalin 600 mg/day (n = 188)	14 wk	<ul style="list-style-type: none"> ● Primary: mean endpoint pain score, daily diary (all doses); PGIC (all doses); FIQ (450 and 600 mg/day) ● Secondary: $\geq 50\%$ improvement from baseline pain (all doses); $\geq 30\%$ improvement from baseline pain (all doses); sleep quality, daily diary (all doses); MOS-Sleep Problems Index (all doses); HADS (600 mg/day)
Crofford et al (2008) ⁹	Placebo (n = 287) Pregabalin 300, 450, or 600 mg/day (n = 279) [†]	26 wk*	<ul style="list-style-type: none"> ● Primary[‡]: Time to loss of therapeutic response, pooled doses ● Secondary: Time to worsening: PGIC; FIQ total; MOS-Sleep Problems Index; MAF; SF-36 PCS, and MCS

FIQ = Fibromyalgia Impact Questionnaire; FM = fibromyalgia; HADS = Hospital Anxiety and Depression Scale; MAF = Multidimensional Assessment of Fatigue; MCS = Mental Component Summary; MOS = Medical Outcomes Study; PCS = Physical Component Summary; PGIC = Patient Global Impression of Change; SF-36 = Short Form 36 Health Survey; SF-MPQ = Short-Form McGill Pain Questionnaire; VAS = visual analogue scale.

*The 26-week double-blind treatment phase was preceded by a 6-week open-label phase (N = 1,051); response to open-label treatment with pregabalin was required for entry into the double-blind phase.

†Based on pain control and patient tolerability.

‡Loss of therapeutic response defined as $< 30\%$ improvement in VAS pain or worsening of FM symptoms.

Adapted from *Arthritis Rheum*,⁶ *J Rheumatol*,⁷ *J Pain*,⁸ and *Pain*.⁹

Global Impression of Change (CGI-C), the Patient Global Impression of Change (PGIC), and the Short Form 36 Health Survey (SF-36) domains of social functioning, bodily pain, vitality, and general health perception.¹³ A significantly larger proportion of patients receiving pregabalin 450 mg/day (28.9%) experienced $\geq 50\%$ reduction in the pain (diary) score compared with the placebo group (13.2%, $P = 0.003$). Compared with placebo, pregabalin 300 mg/day significantly improved sleep, as measured by both the daily sleep diary and the MOS-Sleep scale, and significantly improved fatigue, the SF-36 domain of general health perception, and the global changes assessments by the patients and clinicians (all $P < 0.05$). Patients taking pregabalin 150 mg/day also reported improved sleep on the MOS-Sleep scale and improvement in general health perception, compared with placebo. Most adverse events were mild-to-moderate in severity. The most common side effects were dizziness and somnolence; these tended to be dose-related across the pregabalin groups. Other side effects that were more frequent in the pregabalin group included abnormal thinking, euphoria, dry mouth, peripheral edema, and weight gain.

The second study of pregabalin in fibromyalgia was a multicenter, randomized, placebo-controlled, 13-week monotherapy trial that assessed the safety and efficacy of pregabalin 300, 450, or 600 mg/day dosed twice a day in equal doses in 748 patients with fibromyalgia (94% women).⁷ As in the first study, the primary outcome measure was the endpoint mean weekly pain score derived from a daily pain diary in which patients rated their pain on a numerical scale of 0 (no pain) to 10 (worst possible pain). In addition, if the primary outcome was met, a further objective was to assess the efficacy of pregabalin in the management of fibromyalgia, which included improvement in 2 additional outcomes, the PGIC and the Fibromyalgia Impact Questionnaire (FIQ).¹⁴ All 3 doses of pregabalin were significantly better than placebo ($P < 0.05$) at improving mean weekly pain score and the PGIC. However, improvements in the FIQ total score were numerically, but not significantly, greater for the pregabalin groups compared with the placebo group. Compared with placebo, all 3 pregabalin groups showed significant improvement in daily sleep (diary) score ($P < 0.0001$) and the MOS-Sleep Problems Index ($P < 0.05$). Unlike the first study, fatigue, as measured by the MAF, did not improve significantly with pregabalin compared with placebo. In addition, the proportion of patients classified as responders (defined in this study as $\geq 30\%$ decrease in mean pain score) were 43%, 43%, and 44% among patients receiving pregabalin 300, 450, and 600 mg/day, respectively, compared with 35% for placebo, which did not reach significance for any pregabalin dosage. The most common adverse events among patients treated with pregabalin were dizziness and somnolence, which, like the other side effects observed, tended to be dose-related across the treatment groups. Other side effects that were more frequent in the pregabalin group (reported by $\geq 5\%$ of patients in any treat-

ment group) included weight gain, dry mouth, nausea, blurred vision, abnormal thought, constipation, headache, increased appetite, amnesia, euphoria, ataxia, asthenia, uncoordination, nervousness, and peripheral edema.

The third study of pregabalin in fibromyalgia was a multicenter, randomized, double-blind, placebo-controlled trial in which 750 patients (95% female) were randomized to pregabalin 300 mg/day, 450 mg/day, 600 mg/day, or placebo, dosed twice daily, for 14 weeks, following 1 week of single-blind administration of placebo.⁸ Consistent with the previous trials of pregabalin, the primary outcome was comparison of endpoint mean pain scores, derived from daily diary ratings of pain intensity (0 to 10 scale), between each of the pregabalin groups and the placebo group. If positive, additional primary efficacy parameters included the PGIC and the FIQ total score. Compared with patients given placebo, mean improvements in pain scores at endpoint in all pregabalin-treated groups were significantly greater ($P < 0.001$). In addition, compared with placebo, significantly more patients treated with pregabalin reported improvement on the PGIC ($P < 0.01$) and, for the 450 mg/day and the 600 mg/day doses, significant improvements in the total FIQ score ($P < 0.01$). Secondary outcomes that improved significantly in the pregabalin groups compared with placebo included the MOS-Sleep Problems Index ($P < 0.05$) and the daily sleep-quality diary ($P < 0.001$). Fatigue, as measured by the MAF, did not improve significantly with pregabalin compared with placebo, but pregabalin 450 mg/day and 600 mg/day significantly improved the vitality score on the SF-36 compared with placebo ($P < 0.05$). Compared with placebo, pregabalin 600 mg/day significantly improved the Hospital Anxiety and Depression Scale (HADS) anxiety score,¹⁵ the SF-36 mental health domain score, and the SF-36 Mental Component Summary (MCS) score (all $P < 0.05$). In addition, pregabalin 450 mg/day significantly improved the SF-36 social functioning domain score ($P < 0.05$). A significantly larger proportion of patients receiving pregabalin 300 mg/day (42%), 450 mg/day (50%), and 600 mg/day (48%) experienced a $\geq 30\%$ reduction in the pain (diary) score compared with the placebo group (30%) (all $P < 0.05$). As in previous trials of pregabalin in fibromyalgia, most adverse events were mild-to-moderate in severity and tended to be dose-related. Dizziness and somnolence were the most common adverse events associated with pregabalin treatment. Other events reported by $\geq 5\%$ of patients in any of the treatment groups and more common in the combined pregabalin groups included increased weight, peripheral edema, fatigue, blurred vision, constipation, disturbance in attention, balance disorder, euphoric mood, sinusitis, back pain, dry mouth, increased appetite, and memory impairment. In this study, all pregabalin-treated patients were started at 150 mg/day and titrated every 3 to 4 days; all patients received 300 mg/day by the end of the first week. Patients in the 450 mg/day and 600 mg/day groups continued escalating to their randomized dose by the end of week 2. Slower escalation to higher

dosages may decrease the incidence of adverse events and should be explored in future trials.

Because fibromyalgia is a chronic condition, randomized controlled trials beyond the time frame of 8 to 14 weeks are needed to assess the long-term efficacy of treatments. A recent 6-month study of pregabalin treatment assessed the durability of the effect of pregabalin monotherapy on fibromyalgia pain.⁹ The trial included an open-label pregabalin treatment period in which all patients received 6 weeks of pregabalin treatment (300, 450, or 600 mg/day). Response to pregabalin treatment after the initial 6 weeks was defined by pain reduction $\geq 50\%$ and a patient rating of "much improved" or "very much improved" on the PGIC. In the double-blind phase, all patients who responded to pregabalin treatment were randomized to continue treatment (300, 450, or 600 mg/day) or receive placebo for an additional 26 weeks or until they experienced a loss of therapeutic response. Loss of therapeutic response was defined as worsening of fibromyalgia symptoms necessitating change in treatment according to the investigators' clinical judgment or a $<30\%$ reduction in pain from the open-label baseline over 2 consecutive physician visits. Of the 1,051 patients (93% women) enrolled in the trial, 663 completed the open-label phase and were assessed for response. Of these patients, 566 were pregabalin responders who were randomized to double-blind treatment (287 randomized to placebo, 279 to pregabalin). Based on Kaplan-Meier estimates of time-to-event, significantly more patients on placebo (174 [61%]) lost therapeutic response compared with patients treated with pregabalin (90 [32%]) ($P < 0.0001$). All secondary efficacy endpoints, including the PGIC, FIQ total score, MOS-Sleep Scale Overall Sleep Problems Index, MAF, and SF-36 MCS and Physical Component Summary (PCS) scores, showed significantly greater time to loss of therapeutic response for pregabalin compared with placebo (all $P < 0.0001$). The most frequently reported adverse events during the open-label treatment were dizziness (36%), somnolence (22%), headache (14%), and weight increase (11%). Most of the adverse events were mild-to-moderate in intensity. A total of 196 patients (19%) withdrew from the open-label phase because of adverse events. During the double-blind phase, the most common adverse events in the pregabalin group were insomnia (6%), sinusitis, nausea, arthralgia, anxiety, and influenza (5% in each), upper respiratory tract infection (4%), and weight increase (4%). Adverse events led to withdrawal in the double-blind phase of 20 (7%) patients in the placebo group, compared with 12 (19%), 13 (18%), and 22 (15%) patients in the pregabalin 300, 450, and 600 mg/day groups, respectively.

In summary, the results of randomized controlled trials of pregabalin demonstrate that pregabalin monotherapy reduces pain and improves other key symptom domains of fibromyalgia, such as sleep, and is associated with improvements in function, health-related quality of life, and global assessments. In patients who respond to the drug, pregabalin dosed at 300, 450, and 600 mg/day (given in 2 divided doses) may have a durable effect of maintaining the pa-

tient's improvement in pain associated with fibromyalgia as well as improvements in sleep, fatigue, functional status, and measures of global assessment.

The $\alpha_2\text{-}\delta$ ligand gabapentin is indicated by the FDA for adjunct therapy in adults with partial seizures and for post-herpetic neuralgia. A multicenter, randomized, placebo-controlled, 12-week monotherapy trial tested the safety and efficacy of gabapentin in 150 patients with fibromyalgia (90% women) (Table 3).¹⁶ Gabapentin was administered 3 times daily at 1,200 to 2,400 mg/day. The primary outcome measure was the Brief Pain Inventory (BPI) average pain severity score, which assesses average pain severity during the past 24 hours using a numerical scale from 0 (no pain) to 10 ("pain as bad as you can imagine").¹⁷ The outcomes that significantly improved with gabapentin (median dose 1,800 mg/day), compared with placebo, were the primary outcome of the BPI average pain severity score, as well as improvements in the secondary outcomes of BPI average pain interference score, FIQ total score, Clinical Global Impression of Severity (CGI-S), PGIC, MOS-Sleep Problems Index, and the SF-36 vitality domain score (all $P < 0.05$). The mean tender point pain threshold and the Montgomery Asberg Depression Rating Scale (MADRS)¹⁸ did not significantly improve with gabapentin treatment compared with placebo. Significantly more patients treated with gabapentin (38 [51%]) compared with placebo (23 [31%]) ($P = 0.014$) experienced a response to treatment, defined as a $\geq 30\%$ reduction in pain from baseline to endpoint. Most adverse events were mild-to-moderate in severity. The side effects reported by $\geq 5\%$ of the gabapentin-treated patients and more common in the gabapentin group compared with the placebo group were headache, dizziness, sedation, somnolence, edema, lightheadedness, insomnia, diarrhea, asthenia, depression, flatulence, nervousness, weight gain, amblyopia, anxiety, and dry mouth. In summary, the results of this randomized controlled study demonstrated that monotherapy with gabapentin 1,200 to 2,400 mg/day (3 times daily dosing), when taken for up to 12 weeks, significantly reduces pain and improves other important symptom domains of fibromyalgia, including sleep, and is associated with improvements in functionality and global assessments.

In deciding on which $\alpha_2\text{-}\delta$ ligand to initiate in treating fibromyalgia, the potentially lower cost of a generic agent like gabapentin must be weighed against the greater amount of clinical trial data for pregabalin and its FDA approval for this indication.

Sedative-Hypnotic Medication

Many patients with fibromyalgia experience disrupted or nonrestorative sleep and benefit from treatment to improve sleep. Three studies reported that the nonbenzodiazepine sedatives zolpidem and zopiclone improved sleep in patients with fibromyalgia but did not improve pain.¹⁹⁻²¹ Another study found no significant benefit of the benzodiazepine bromazepam over placebo in the treatment of fibromyalgia.²²

Table 3 Other Pharmacologic Treatments of Significant Benefit Versus Placebo in Fibromyalgia Management

Class/Drug	Study	Trial Design	Significant Efficacy Outcomes (Treatment vs. Placebo)
α_2 - δ Ligands Gabapentin	Arnold et al (2007) ¹⁶	<ul style="list-style-type: none"> ● Randomized DBPCT (N = 150) ● Treatment: PBO (n = 75) or gabapentin 1,200-2,400 mg/day, flexible dosing (n = 75) ● Duration: 12 wk 	<ul style="list-style-type: none"> ● BPI average pain severity ● BPI average pain interference ● $\geq 30\%$ reduction in pain ● FIQ total ● CGI-S ● PGI-I ● MOS-Sleep Problems Index ● SF-36 vitality
Sedative hypnotics Sodium oxybate	Russell et al (2009) ²³	<ul style="list-style-type: none"> ● Randomized DBPCT (N = 188) ● Treatment: PBO (n = 64) or sodium oxybate 4.5 (n = 58) or 6 g/day (n = 66) ● Duration: 8 wk 	<ul style="list-style-type: none"> ● Composite responder* (both doses) ● Pain VAS (both doses) ● $\geq 20\%$ and $\geq 30\%$ reduction in pain (both doses) ● FIQ total, days felt good, job ability, pain, fatigue, tired upon wakening, and stiffness (both doses); FIQ physical impairment (4.5 g/day) ● $\geq 20\%$ and $\geq 30\%$ reduction in FIQ total (both doses) ● PGIC of "very much better" or "much better" (4.5 g/day) ● CGI-C of "very much better" or "much better" (6 g/day) ● Jenkins Scale for Sleep (both doses) ● SF-36 vitality and pain (both doses)
Opiates Tramadol	Russell et al (2000) ³⁶	<ul style="list-style-type: none"> ● OL lead-in (N = 100) followed by randomized DBPCT (N = 69) ● DB treatment: PBO (n = 34) or tramadol 50-400 mg/day (n = 35) ● Duration: 6 wk (DBPCT) 	<ul style="list-style-type: none"> ● Time to exit due to inadequate pain relief ● Pain VAS ● Pain relief rating scale
Tramadol + acetaminophen	Bennett et al (2003) ³⁷	<ul style="list-style-type: none"> ● Randomized DBPCT (N = 313) ● Treatment: PBO (n = 157) or 37.5 mg tramadol/325 mg acetaminophen tablet, 4-8 tablets/day (flexible dosing) (n = 156) ● Duration: 13 wk 	<ul style="list-style-type: none"> ● Time to discontinuation for any reason or due to lack of efficacy ● Pain VAS ● Pain relief rating scale ● Tender point count ● FIQ total, physical impairment, feel good, do job, pain, rest, stiffness, and anxiety ● SF-36 PCS, physical functioning, physical role limit, and bodily pain ● $\geq 30\%$ and $\geq 50\%$ reduction in pain
5-HT ₃ receptor antagonists Tropisetron	Färber et al (2000) ⁴⁰	<ul style="list-style-type: none"> ● Randomized DBPCT (N = 418) ● Treatment: PBO (n = 103), tropisetron 5 mg/day (n = 102), 10 mg/day (n = 100), or 15 mg/day (n = 98) ● Duration: 10 days 	<ul style="list-style-type: none"> ● Body pain diagram (5 and 10 mg/day) ● Pain VAS (5 mg/day) ● Tender point count (5 mg/day) ● $\geq 35\%$ reduction in pain (5 mg/day)
	Späth et al (2004) ⁴¹	<ul style="list-style-type: none"> ● Randomized DBPCT (N = 21) ● Treatment: PBO (n = 12) or tropisetron 5 mg IV (n = 9) ● Duration: 5 days 	<ul style="list-style-type: none"> ● Body pain diagram

Table 3 Continued

Class/Drug	Study	Trial Design	Significant Efficacy Outcomes (Treatment vs. Placebo)
NMDA receptor antagonists			
Dextromethorphan + tramadol	Clark et al (2000) ⁴⁴	<ul style="list-style-type: none"> ● OL lead-in (N = 48) followed by randomized DBPCT (N = 28) ● DB treatment: PBO + tramadol 200 mg/day (n = 12) or dextromethorphan 50 to 200 mg/day + tramadol 200 mg/day (n = 16) ● Duration: 30 days (DBPCT) 	<ul style="list-style-type: none"> ● Time to discontinuation from the study
Dopamine D ₃ receptor agonists			
Pramipexole	Holman et al (2005) ⁴⁷	<ul style="list-style-type: none"> ● Randomized DBPCT (N = 60) ● Treatment: PBO (n = 21) or pramipexole 4.5 mg/day (n = 39) ● Duration: 14 wk 	<ul style="list-style-type: none"> ● MDHAQ pain, fatigue, global status, and function ● FIQ total ● Moderate or better improvement in patient assessment of pain ● ≥50% reduction in pain

BPI = Brief Pain Inventory; CGI-C = Clinical Global Impression of Change; CGI-S = Clinician Global Impression of Severity; DB = double-blind; DBPCT = double-blind, placebo-controlled trial; FIQ = Fibromyalgia Impact Questionnaire; IV = intravenous; MDHAQ = Multidimensional Health Assessment Questionnaire; MOS = Medical Outcomes Study; NMDA = *N*-methyl-D-aspartate; OL = open-label; PBO = placebo; PCS = Physical Component Summary; PGIC = Patient Global Impression of Change; PGI-I = Patient Global Impression of Improvement; SF-36 = Short Form 36 Health Survey; VAS = visual analogue scale.

*Composite responder defined as patient experiencing simultaneous improvements in the following domains: ≥20% decrease from baseline in pain VAS score; ≥20% decrease from baseline in FIQ total score; PGIC rating of "very much better" or "much better."

Adapted from *Arthritis Rheum*,^{16,23,44,47} *J Clin Rheumatol*,³⁶ *Am J Med*,³⁷ *Scan J Rheumatol Suppl*,⁴⁰ and *Scan J Rheumatol*.⁴¹

Sodium oxybate is the sodium salt of γ -hydroxybutyrate (GHB), a metabolite of the neurotransmitter γ -aminobutyric acid (GABA), with marked sedative properties. An 8-week study of sodium oxybate monotherapy evaluated 4.5 or 6 g/day taken in 2 equally divided doses (bedtime and 2.5 to 4 hours later) in 188 patients with fibromyalgia (Table 3).²³ The primary outcome was a composite score of change from baseline in 3 co-primary measures, the pain VAS from electronic diaries, the FIQ, and the patient global assessment. The primary outcome improved significantly with both dosages of sodium oxybate compared with placebo ($P < 0.05$). Both dosages were also significantly superior to placebo in improvement in sleep quality ($P < 0.01$), but the tender point count improved only at the higher sodium oxybate dose compared with placebo. The most common side effects were nausea and dizziness. GHB is associated with a high likelihood of abuse, cases of date rape, and, along with pentobarbital and methaqualone, is more likely to be lethal at supratherapeutic doses than other hypnotics.^{24,25} Sodium oxybate was granted orphan drug status by the FDA for the treatment of cataplexy and excessive daytime sleepiness in patients with narcolepsy. Because of the risk of abuse, sodium oxybate is only available through a risk management program that was designed to educate physicians and patients about the safe use of the drug and to minimize potential diversion or abuse by limiting distribution through a central pharmacy.²⁶ This risk management program appears to be effective in preventing diversion and limiting abuse in patients with narcolepsy, although the

evaluation of the program is ongoing.²⁶ Safer alternatives for the management of insomnia in patients with fibromyalgia include low-dose tricyclic agents.^{27,28} More recently, the α_2 - δ ligands pregabalin and gabapentin have also been used for this purpose because they have sedative properties, improve slow-wave sleep, and relieve pain.^{29,30}

Opiates

Several opiate medications have been evaluated in patients with fibromyalgia. Intravenous administration of morphine in 9 patients with fibromyalgia did not reduce pain intensity in a small, double-blind, placebo-controlled study. A 4-year, nonrandomized study found that patients with fibromyalgia taking opiates did not report significant reduction in pain at the 4-year follow-up, and experienced increased depression in the last 2 years of the study.³¹ Despite the lack of data supporting the use of opiates in fibromyalgia, a survey of US academic medical centers found that about 14% of patients with fibromyalgia are treated with opiates.³² The use of opiates in fibromyalgia continues to be controversial, not only because of the lack of supportive efficacy data, but also because of the abuse potential of opiates and the emerging evidence of opioid-induced hyperalgesia. Recent pre-clinical studies suggest that chronic use of opioids induces neuroadaptive changes that are mediated, in part, through the neurokinin-1 receptor and result in enhancement of nociceptive input.³³ The potential development of opioid-induced hyperalgesia might limit the usefulness of opioids in controlling chronic pain over the long term.³⁴

Tramadol is a novel analgesic with weak agonist activity at the μ -opiate receptor combined with dual serotonin and norepinephrine reuptake inhibition. A double-blind crossover study compared single-dose intravenous tramadol 100 mg with placebo in 12 patients with fibromyalgia.³⁵ Patients receiving tramadol experienced a 20.6% reduction in pain compared with a 19.8% increase in pain in the placebo group; however, the study size was too small to detect statistical significance. Another study of tramadol began with a 3-week open-label phase of tramadol 50 to 400 mg/day followed by a 6-week double-blind phase wherein enrollment was restricted to patients who tolerated tramadol and perceived benefit (Table 3).³⁶ The primary measure of efficacy was the time to exit from the double-blind phase because of inadequate pain relief. A total of 100 patients with fibromyalgia were enrolled in the open-label phase; 69% tolerated and perceived benefit from tramadol and were randomized to tramadol or placebo. Significantly fewer patients receiving tramadol compared with placebo ($P = 0.015$) discontinued during the double-blind phase because of inadequate pain relief. Finally, a multicenter, double-blind, randomized, placebo-controlled, 91-day study examined the efficacy of a combination analgesic tablet containing tramadol (37.5 mg) and acetaminophen (325 mg) in 315 patients with fibromyalgia.³⁷ Patients taking tramadol and acetaminophen (4.0 ± 1.8 tablets/day) were significantly more likely than placebo-treated subjects to continue treatment ($P < 0.05$) and experience an improvement in pain and physical function. Improvements in SF-36 physical functioning, role-physical, bodily pain, and PCS scores were significantly greater in the tramadol/acetaminophen group than the placebo group ($P < 0.05$). The most common side effects in the tramadol/acetaminophen group were nausea, dizziness, somnolence, and constipation. Although tramadol is currently marketed as an analgesic without scheduling under the Drug Enforcement Administration (DEA) Controlled Substances Act, it should be used with caution because of recent reports of classic opioid withdrawal with discontinuation and dose reduction, and reports of abuse and dependence.³⁸ In addition, some states (e.g., Kentucky) have listed tramadol as a scheduled controlled substance. Although the abuse potential of tramadol exists, a large study ($N = 11,352$) suggests that it might be less than for other opioids.³⁹

Serotonin 5-HT₃ Receptor Antagonists

Clinical trials of the 5-HT₃ receptor antagonist tropisetron have been conducted in patients with fibromyalgia (Table 3). One randomized, placebo-controlled, double-blind, 10-day trial in 418 patients with fibromyalgia evaluated the short-term efficacy of tropisetron at doses of 5, 10, and 15 mg/day.⁴⁰ Significant reduction in pain was noted only in those patients taking tropisetron at 5 mg/day and 10 mg/day compared with placebo ($P < 0.05$), suggesting a bell-shaped dose-response curve. Another randomized placebo-controlled trial of 21 women with fibromyalgia evaluated in-

travenous bolus injections of 5 mg/day tropisetron for 5 days and found significant improvement for body map pain score in the tropisetron group compared with placebo ($P = 0.038$) but not for pain VAS score ($P = 0.063$).⁴¹ The pro- and antinociceptive effects of 5-HT₃ receptor blockade might be related to the presence of 5-HT₃ receptors on both the inhibitory dorsal horn interneurons and the primary afferent fibers that relay nociceptive information from peripheral nociceptors to the dorsal horn. The balance of these opposing effects may be dose-dependent and contribute to unpredictable results with tropisetron.⁴²

NMDA Receptor Antagonists

NMDA receptor antagonists may inhibit or attenuate central sensitization and potentially reduce pain associated with fibromyalgia.⁴³ In 1 clinical study, 48 women with fibromyalgia were treated with an open-label combination of tramadol 200 mg/day and increasing doses of the NMDA receptor antagonist dextromethorphan (50 to 200 mg/day) titrated to therapeutic effect or tolerability (Table 3); 28 patients (58%) responded to the addition of dextromethorphan and entered a double-blind phase,⁴⁴ in which they were randomized to dextromethorphan and tramadol or tramadol and placebo. A Kaplan-Meier analysis showed that significantly fewer patients on dextromethorphan and tramadol discontinued treatment compared with patients given tramadol plus placebo ($P = 0.018$). Another study found that the reduction in wind-up from repeated thermal and mechanical pressure stimulation of the skin by dextromethorphan did not significantly differ between patients with fibromyalgia and normal controls.⁴⁵ The results of this study suggest that patients with fibromyalgia do not have substantially altered NMDA receptor mechanisms, and that other mechanisms, such as enhanced descending facilitation, should be considered for the development of pain associated with fibromyalgia.

Dopamine D₃ Receptor Agonists

Excessive adrenergic arousal may fragment sleep, and enhancement of dopaminergic neurotransmission at the D₃ receptors in the mesolimbic hippocampus may reduce expression of arousal and improve sleep.⁴⁶ Pramipexole, a dopamine D₃ receptor agonist, was added to existing pharmacologic and nonpharmacologic therapies in patients with fibromyalgia in a 14-week, single-center, randomized, placebo-controlled study (Table 3).⁴⁷ Compared with the placebo group, those patients receiving pramipexole titrated over 12 weeks to 4.5 mg every evening had significant improvements in pain, fatigue, function, and global status ($P < 0.05$). A gradual titration of pramipexole was well tolerated; weight loss and increased anxiety were significantly more common in patients receiving pramipexole. Sleep was not assessed in the study, despite the proposed role of dopamine D₃ receptor agonists in reducing adrenergic arousal in patients with fibromyalgia. The results of the study were also difficult to interpret because the participants

were taking concomitant medications for fibromyalgia (e.g., approximately 50% were taking narcotic analgesics).

Anti-inflammatory Drugs

The corticosteroid prednisone was found to be ineffective in fibromyalgia management in a double-blind placebo-controlled clinical trial.⁴⁸ Consistent with this finding, corticosteroids in general are not recommended for the treatment of fibromyalgia. Patients with fibromyalgia frequently use nonsteroidal anti-inflammatory drugs (NSAIDs) or acetaminophen, although there is no evidence from clinical trials that they are effective when used alone in the treatment of fibromyalgia, and patients typically report that they offer only minimal relief of pain. In 1 randomized controlled trial, ibuprofen (600 mg administered 4 times daily) was not more effective than placebo in reducing pain associated with fibromyalgia.⁴⁹ The lack of a significant inflammatory component in the pathophysiology of fibromyalgia may explain the poor response of fibromyalgia to NSAID monotherapy. However, studies have documented some benefit of ibuprofen and naproxen in fibromyalgia management when combined with tricyclics (e.g., amitriptyline or cyclobenzaprine)^{50,51} or benzodiazepines.⁵² Patients with fibromyalgia who have a peripheral pain generator that could be aggravating their condition, such as comorbid osteoarthritis or other painful inflammatory conditions, would likely benefit from the addition of NSAIDs in the management of their pain.

NONPHARMACOLOGIC TREATMENTS FOR FIBROMYALGIA

Exercise

The rationale for using exercise as a treatment modality in fibromyalgia is that patients often become sedentary because of symptoms such as pain and fatigue. The deconditioning that results from lack of physical activity can make the symptoms of fibromyalgia worse.^{53,54} Exercise may help to reverse the effects of deconditioning and improve fitness, but the exact mechanism by which exercise improves fibromyalgia symptoms is still unclear. A recent Cochrane Review of exercise in the treatment of fibromyalgia⁵⁵ assessed exercise trials up to and including July 2005. The review concluded that moderate-intensity aerobic training for 12 weeks may improve overall well-being and physical function, but probably leads to little or no difference in pain or tender points. Although there are limited studies evaluating strength training, this form of exercise for 12 weeks may result in reductions in pain and tender points, as well as improvement in overall well-being. According to the recent Cochrane Review,⁵⁵ it is unknown whether exercise training for >12 weeks would improve other symptoms of fibromyalgia, and adherence to exercise programs is problematic. It is also unknown whether flexibility training, combined types of exercise, or pro-

grams combining exercise with nonexercise strategies would improve fibromyalgia.

Another review of exercise studies in fibromyalgia⁵⁶ concluded that, for many patients with fibromyalgia, a gradual increase in exercise, as tolerated, to reach a goal of 30 to 60 minutes of low-to-moderate-intensity land-based aerobic exercise (e.g., walking, running, stationary bike, full-body exercise, aerobic sports) ≥ 2 to 3 times a week for >10 weeks appears to be associated with positive short-term benefits, with maintenance of those effects achieved with ongoing exercise. Table 4 summarizes some of the recent exercise studies in fibromyalgia.⁵⁷⁻⁶² A number of clinical trials have indicated that pool-based exercises in warm water (e.g., walking, running, water-resistance training) may also be beneficial for patients with fibromyalgia, particularly patients with symptoms of depression or anxiety.⁶³ Supervised group exercise interventions may be preferable to home-based exercise regimens, especially in helping patients initiate an exercise program and in enhancing adherence. Factors that were found to contribute to low adherence to exercise included disability, stress, exacerbation of pain, depression, low exercise self-efficacy (i.e., low confidence in the ability to exercise under adverse conditions), barriers to exercise, and low social support.⁵⁶

Cognitive Behavioral Therapy

Cognitive behavioral therapy (CBT), in principle, may help patients improve the way they think about and cope with fibromyalgia. However, therapies with cognitive restructuring and coping components have not been found to be significantly better than education or attention control in clinical studies. In 1 controlled study, 131 outpatients were randomized to a 12-session combined educational and cognitive group intervention, an attention control consisting of group education plus group discussion, or a waiting list control.⁶⁴ There was very little improvement across any of the groups. The attention control group did somewhat better than the combined education and cognitive intervention group, with improved pain coping and pain control ($P < 0.01$), but neither group experienced reduction in pain intensity.

Another controlled study of 71 patients with fibromyalgia evaluated a 10-week program consisting of weekly 90-minute group sessions of education, relaxation training, goal setting, and activity pacing, with the involvement of a support person to promote adaptive coping skills and adherence to the program.⁶⁵ The treatment resulted in significant reductions in depression, self-reported pain behavior, observed pain behavior, and pressure pain thresholds, but pain intensity levels were not reduced. Furthermore, the effect of this treatment program was no better than an education control that included lectures and group discussion.

CBT that is targeted to a specific outcome such as function might be efficacious in patients with fibromyalgia. In 1 study, 145 patients with fibromyalgia were randomized to either standard medical care that included pharmacologic treatment and suggestions for aerobic fitness, or the same

Table 4 Aerobic Exercise in the Treatment of Fibromyalgia: Recent Clinical Trials

Clinical Trial	Design	Significant Efficacy Outcomes, Exercise Treatment vs. Control
Richards and Scott (2002) ⁵⁷	<ul style="list-style-type: none"> ● RCT (N = 132) ● Exercise: graded intensity, aerobic, supervised ● Control: relaxation, flexibility training ● Treatment duration: 3 mo ● Study duration: 12 mo 	<ul style="list-style-type: none"> ● Patient-reported global impression of change (3 mo) ● Tender point count (3 and 12 mo)
King et al (2002) ⁵⁸	<ul style="list-style-type: none"> ● RCT (N = 152) ● Exercise: graded intensity, aerobic, supervised, with or without self-management education ● Control: written instructions for basic stretches and general coping strategies ● Treatment duration: 3 mo ● Study duration: 6 mo 	<ul style="list-style-type: none"> ● CPSS-coping with other symptoms (3 mo, exercise + education compliers only)
van Santen et al (2002) ⁵⁹	<ul style="list-style-type: none"> ● RCT (N = 143) ● Exercise: high intensity, mixed exercise, supervised ● Control: usual care ● Treatment duration: 24 wk ● Study duration: 24 wk 	<ul style="list-style-type: none"> ● No significant improvements
van Santen et al (2002) ⁶⁰	<ul style="list-style-type: none"> ● Randomized trial (N = 37) ● Exercise: high intensity, aerobic, supervised ● Control: low intensity, aerobic, supervised ● Treatment duration: 20 wk ● Study duration: 20 wk 	<ul style="list-style-type: none"> ● No significant improvements
Schachter et al (2003) ⁶¹	<ul style="list-style-type: none"> ● RCT (N = 143) ● Exercise: graded low intensity, aerobic, unsupervised home-based, video-based ● Control: monthly group discussion without educational information ● Treatment duration: 16 wk ● Study duration: 16 wk 	<ul style="list-style-type: none"> ● No significant improvements
Da Costa et al (2005) ⁶²	<ul style="list-style-type: none"> ● RCT (N = 79) ● Exercise: graded intensity, home-based individualized, mixed exercise prescription from an exercise physiologist ● Control: usual care ● Treatment duration: 3 mo ● Study duration: 12 mo 	<ul style="list-style-type: none"> ● FIQ total (6 and 12 mo) ● VAS pain, upper body (6 and 12 mo)

CPSS = Chronic Pain Self-Efficacy Scale; FIQ = Fibromyalgia Impact Questionnaire; RCT = randomized controlled trial; VAS = visual analogue scale. Adapted from *BMJ*,⁵⁷ *J Rheumatol*,⁵⁸⁻⁶⁰ *Phys Ther*,⁶¹ and *Rheumatology (Oxford)*.⁶²

standard medical treatment plus the addition of 6 CBT group sessions over a 4-week period that were specifically aimed at improving physical function.⁶⁶ Patients in both groups were contacted monthly by phone to track healthcare use; cognitive behavioral skills were also tracked in those assigned to the therapy. Significantly more (25%) of the 62 patients who completed the CBT protocol achieved a clinically meaningful and sustained improvement in physical function compared with the control group (12% of 60 completers) ($P < 0.05$). Despite these positive results, there was a low level of adherence to the CBT, with only 15% of the patients consistently achieving their stated monthly cognitive behavioral goals.

Recent work on psychological therapy in fibromyalgia has identified important patient characteristics that may predict responsiveness to different treatment approaches. One

study evaluated both CBT and operant behavioral therapy (based on the principles of operant conditioning and antecedents and consequences of behavior) compared with attention control.⁶⁷ All treatments consisted of 15 weekly 2-hour sessions co-led by a psychologist and a rheumatologist, with spouses attending 4 of the sessions. CBT focused on the patients' thinking and involved problem solving, pain coping strategies, and relaxation. The operant behavioral therapy was based on changing observed pain behaviors and included video feedback of pain expressions, contingent positive reinforcement of pain-incompatible behaviors, and punishment of pain behaviors. The attention control regimen included general therapist-guided discussions. At the 12-month follow-up, patients in the 2 therapy groups experienced significant reduction in pain intensity and physical impairment ($P < 0.05$). Notably, at baseline, patients who

responded to operant behavioral therapy had more pain behaviors, physical impairment, physician visits, solicitous spouse behaviors, and higher levels of catastrophizing compared with nonresponders (all $P < 0.01$). The CBT responders, compared with nonresponders, had higher levels of affective distress, lower coping, less solicitous spouse behaviors, and lower pain behaviors at baseline. The study results suggest that when using psychological treatments in patients with fibromyalgia, it may be important to match treatments to patient characteristics in order to improve outcomes.

Education

Education about fibromyalgia is an important therapeutic option that can be combined with other treatment approaches. A study of 600 patients with fibromyalgia found that patients who participated in a social support and education group, which met for 10 weekly 2-hour sessions, followed by 10 monthly sessions, experienced significantly less helplessness compared with both a social support control group and a no-treatment control group that completed assessment interviews (both $P < 0.001$).⁶⁸ However, attendance rates for the interventions were low, with patients attending only about 40% of all meetings.

A 12-week study evaluated a supervised aerobic exercise program, a self-management education program, and the combination of exercise and education in 152 women with fibromyalgia.⁵⁸ The supervised exercise occurred 3 times a week for an average duration of 20 to 40 minutes and included walking, pool exercises, or low-impact aerobics. The education group, which focused on self-management skills, met once a week for 1.5 to 2 hours per session. The control group was given written instructions for basic stretches and general coping strategies. All groups were given a log book to document the course of fibromyalgia and weekly goals, and all patients were contacted once or twice to ensure compliance with the log book documentation and to answer any questions about their condition. For patients who complied with the protocol (only about half of the group), the combination of supervised exercise and group education improved self-efficacy for coping with some symptoms compared with the control group ($P < 0.01$).

A recent study evaluated the potential effect of 4 common self-management interventions in 207 women with fibromyalgia who were randomly assigned to 16 weeks of (1) group aerobic and flexibility exercise; (2) strength training, aerobic, and flexibility exercise; (3) the Arthritis Foundation's Fibromyalgia Self-Help Course; or (4) a combination of strength training, aerobic, flexibility exercises, and the Fibromyalgia Self-Help Course.⁶⁹ The study found that a structured exercise program for 1 hour twice weekly involving progressive walking and flexibility movements, with or without moderate strength training, improved physical function in women with fibromyalgia who were also actively treated with medication. The beneficial effects of exercise were enhanced with the addition of the group-

based self-management education. The results suggest the need to include appropriate exercise and education in the treatment of fibromyalgia.

OTHER NONPHARMACOLOGIC TREATMENTS: COMPLEMENTARY AND ALTERNATIVE MEDICINE

A review of studies conducted between 1975 and 2002⁷⁰ evaluating the use of complementary and alternative medicine in fibromyalgia found that among the 5 classifications of complementary and alternative medicine—(1) alternative medical systems (e.g., acupuncture, homeopathy), (2) biological-based therapy (e.g., nutritional supplements and dietary modifications), (3) energy therapies (e.g., magnetic therapy), (4) manipulative and body-based systems (e.g., chiropractic care, massage), and (5) mind-body interventions (e.g., relaxation, biofeedback, and hypnotherapy)—no single treatment approach was consistently effective. In this review, acupuncture had the strongest evidence for efficacy, and there was also moderate support for magnesium supplementation, *S*-adenosyl-L-methionine supplementation, and massage therapy. A more recent systematic review of randomized clinical trials of acupuncture in American College of Rheumatology (ACR)-defined fibromyalgia included 5 trials, each with a sham treatment control group.⁷¹ The review concluded that there is no evidence from rigorous clinical trials that acupuncture is an effective treatment for fibromyalgia symptoms.

Other studies of the nonpharmacologic treatment of fibromyalgia through alternative medicine have had mixed results. A group treatment with a combination of mindfulness meditation and Qigong movement therapy was tested in 128 patients with fibromyalgia who were randomly assigned to either an 8-week course of this therapy or a control education support group.⁷² The study found no significant differences between groups in change in pain, tenderness, walking, mood, or impact of fibromyalgia. A small, open, pilot study of T'ai Chi exercise in which 39 patients had twice-weekly 1-hour T'ai Chi exercise sessions for 6 weeks reported significant improvement in symptom management and health-related quality of life ($P < 0.05$), but there was a higher than expected dropout rate (only 21 patients completed ≥ 10 of the 12 exercise sessions).⁷³ Another study evaluated the efficacy of relaxing yoga compared with relaxing yoga plus touch in 40 women with fibromyalgia.⁷⁴ Both groups, which met for 8 weekly 50-minute sessions, showed improvement in the impact of fibromyalgia and pain. However, this study, like the T'ai Chi study above, was limited by the lack of adequate controls.

In conclusion, nonpharmacologic treatments have an important role in the management of fibromyalgia. There is a need for improved access to treatment centers that offer these types of interventions. In addition, future studies should focus on ways to improve the adherence to nonpharmacologic therapies. Further studies are also needed to assess the efficacy of the combination of pharmacologic

and nonpharmacologic strategies in the management of fibromyalgia.

SUMMARY

Fibromyalgia presents a host of symptoms spanning pain, fatigue, sleep disturbances, stiffness, and mood disorders. Treatment strategies under investigation for the management of these multiple symptom domains include pharmacologic approaches with mechanistically distinct drugs and diverse nonpharmacologic approaches. The α_2 - δ ligand pregabalin is approved by the FDA for the management of fibromyalgia; pregabalin monotherapy is efficacious against multiple symptom domains of fibromyalgia, including pain. Gabapentin likewise significantly improves pain and other fibromyalgia symptom domains, underscoring the value of this mechanistic class of drugs in fibromyalgia therapeutics development. Another important class of drugs to emerge for the management of multiple fibromyalgia symptoms is the serotonin and norepinephrine dual reuptake inhibitors, notably duloxetine and milnacipran, which target descending antinociceptive pathways in central pain processing. Both duloxetine⁷⁵ and milnacipran⁷⁶ are approved for the management of fibromyalgia. Additional pharmacologic interventions under investigation for fibromyalgia are sedative-hypnotic medications, 5-HT₃ receptor antagonists, and dopamine D₃ receptor agonists. It is generally thought that pharmacologic treatment should be accompanied by nonpharmacologic interventions. Promising nonpharmacologic approaches under development for the management of fibromyalgia include exercise, CBT, and education.

ACKNOWLEDGMENT

Editorial assistance was provided by Prescott Medical Communications Group, Chicago, Illinois.

AUTHOR DISCLOSURES

The author of this article has disclosed the following industry relationships:

Lesley M. Arnold, MD, is a member of the Speakers' Bureau member for Eli Lilly and Company, Forest Laboratories, Inc., and Pfizer Inc; works as a consultant to Allergan, Inc., Boehringer Ingelheim Corporation, Cypress Bioscience, Inc., Eli Lilly and Company, Forest Laboratories, Inc., Organon BioSciences, Pfizer Inc, sanofi-aventis, Sepracor Inc., Takeda Pharmaceuticals North America, Inc., Theravance, Inc., UCB Pharma Inc., VIVUS Inc., and Wyeth Pharmaceuticals; and has received research/grant support from Allergan, Inc., Boehringer Ingelheim Corporation, Cypress Bioscience, Inc., Eli Lilly and Company, Forest Laboratories, Inc., Pfizer Inc, sanofi-aventis, and Wyeth Pharmaceuticals.

References

- Mease PJ. Further strategies for treating fibromyalgia: the role of serotonin and norepinephrine reuptake inhibitors. *Am J Med.* 2009; 122(suppl):S44-S55.
- Dooley DJ, Taylor CP, Donevan S, Feltner D. Ca²⁺ channel α_2 - δ ligands: novel modulators of neurotransmission. *Trends Pharmacol Sci.* 2007;28:75-82.
- Field MJ, Cox PJ, Stott E, et al. Identification of the α_2 - δ_1 subunit of voltage-dependent calcium channels as a molecular target for pain mediating the analgesic actions of pregabalin. *Proc Natl Acad Sci U S A.* 2006;103:17537-17542.
- Taylor CP, Angelotti T, Fauman E. Pharmacology and mechanism of action of pregabalin: the calcium channel α_2 - δ (α_2 - δ) subunit as a target for antiepileptic drug discovery. *Epilepsy Res.* 2007;73:137-150.
- Lyrica [package insert]. New York: Pfizer Inc; 2007.
- Crofford LJ, Rowbotham MC, Mease PJ, et al, for the Pregabalin 1005-108 Study Group. Pregabalin for the treatment of fibromyalgia syndrome: results of a randomized, double-blind, placebo-controlled trial. *Arthritis Rheum.* 2005;52:1264-1273.
- Mease PJ, Russell IJ, Arnold LM, et al. A randomized, double-blind, placebo-controlled, phase III trial of pregabalin in the treatment of patients with fibromyalgia. *J Rheumatol.* 2008;35:502-514.
- Arnold LM, Russell IJ, Diri EW, et al. A 14-week, randomized, double-blinded, placebo-controlled monotherapy trial of pregabalin in patients with fibromyalgia. *J Pain.* 2008;9:792-805.
- Crofford LJ, Mease PJ, Simpson SL, et al. Fibromyalgia relapse evaluation and efficacy for durability of meaningful relief (FREEDOM): a 6-month, double-blind, placebo-controlled trial with pregabalin. *Pain.* 2008;136:419-431.
- Melzack R. The McGill Pain Questionnaire: major properties and scoring methods. *Pain.* 1975;1:277-299.
- Hays RD, Stewart AL. Sleep measures. In: Stewart AL, Ware JEJ, eds. *Measuring Functioning and Well-Being.* Durham, NC: Duke University Press, 1992:232-259.
- Belza BL, Henke CJ, Yelin EH, Epstein WV, Gillis CL. Correlates of fatigue in older adults with rheumatoid arthritis. *Nurs Res.* 1993;42: 93-99.
- Ware JE Jr, Sherbourne CD. The MOS 36-item Short-Form health survey (SF-36). I. Conceptual framework and item selection. *Med Care.* 1992;30:473-483.
- Burckhardt CS, Clark SR, Bennett RM. The fibromyalgia impact questionnaire: development and validation. *J Rheumatol.* 1991;18: 728-733.
- Zigmond AS, Snaith RP. The hospital anxiety and depression scale. *Acta Psychiatr Scand.* 1983;67:361-370.
- Arnold LM, Goldenberg DL, Stanford SB, et al. Gabapentin in the treatment of fibromyalgia: a randomized, double-blind, placebo-controlled, multicenter trial. *Arthritis Rheum.* 2007;56:1336-1344.
- Cleeland CS, Ryan KM. Pain assessment: global use of the Brief Pain Inventory. *Ann Acad Med Singapore.* 1994;23:129-138.
- Montgomery SA, Asberg M. A new depression scale designed to be sensitive to change. *Br J Psychiatry.* 1979;134:382-389.
- Drewes AM, Andreasen A, Jennum P, Nielsen KD. Zopiclone in the treatment of sleep abnormalities in fibromyalgia. *Scand J Rheumatol.* 1991;20:288-293.
- Grönblad M, Nykänen J, Kontinen Y, Järvinen E, Helve T. Effect of zopiclone on sleep quality, morning stiffness, widespread tenderness and pain and general discomfort in primary fibromyalgia patients: a double-blind randomized trial. *Clin Rheumatol.* 1993;12:186-191.
- Moldofsky H, Lue FA, Mously C, Roth-Schechter B, Reynolds WJ. The effect of zolpidem in patients with fibromyalgia: a dose ranging, double blind, placebo controlled, modified crossover study. *J Rheumatol.* 1996;23:529-533.
- Quijada-Carrera J, Valenzuela-Castano A, Povedano-Gomez J, et al. Comparison of tenoxicam and bromazepam in the treatment of fibro-

- myalgia: a randomized, double-blind, placebo-controlled trial. *Pain*. 1996;65:221-225.
23. Russell IJ, Perkins AT, Michalek JE. Sodium oxybate relieves pain and improves function in fibromyalgia syndrome: a randomized, double-blind, placebo-controlled, multicenter clinical trial. *Arthritis Rheum*. 2009;60:299-309.
 24. Nicholson KL, Balster RL. GHB: a new and novel drug of abuse. *Drug Alcohol Depend*. 2001;63:1-22.
 25. Griffiths RR, Johnson MW. Relative abuse liability of hypnotic drugs: a conceptual framework and algorithm for differentiating among compounds. *J Clin Psychiatry*. 2005;66(suppl 9):31-41.
 26. Fuller DE, Hornfeldt CS, Kelloway JS, Stahl PJ, Anderson TF. The Xyrem risk management program. *Drug Saf*. 2004;27:293-306.
 27. O'Malley PG, Balden E, Tomkins G, et al. Treatment of fibromyalgia with antidepressants: a meta-analysis. *J Gen Intern Med*. 2000;15:659-666.
 28. Arnold LM, Keck PE Jr, Welge JA. Antidepressant treatment of fibromyalgia: a meta-analysis and review. *Psychosomatics*. 2000;41:104-113.
 29. Foldvary-Schaefer N, De Leon Sanchez I, Karafa M, et al. Gabapentin increases slow-wave sleep in normal adults. *Epilepsia*. 2002;43:1493-1497.
 30. Hindmarch I, Dawson J, Stanley N. A double-blind study in healthy volunteers to assess the effects on sleep of pregabalin compared with alprazolam and placebo. *Sleep*. 2005;28:187-193.
 31. Kemple KL, Smith G, Wong-Ngan J. Opioid therapy in fibromyalgia—a four year prospective evaluation of therapy selection, efficacy, and predictors of outcome [abstract]. *Arthritis Rheum*. 2003;(suppl):48(S88).
 32. Wolfe F, Anderson J, Harkness D, et al. A prospective, longitudinal, multicenter study of service utilization and costs in fibromyalgia. *Arthritis Rheum*. 1997;40:1560-1570.
 33. King T, Gardell LR, Wang R, et al. Role of NK-1 neurotransmission in opioid-induced hyperalgesia. *Pain*. 2005;116:276-288.
 34. Chu LF, Clark DJ, Angst MS. Opioid tolerance and hyperalgesia in chronic pain patients after one month of oral morphine therapy: a preliminary prospective study. *J Pain*. 2006;7:43-48.
 35. Biasi G, Manca S, Manganelli S, Marcolongo R. Tramadol in the fibromyalgia syndrome: a controlled clinical trial versus placebo. *Int J Clin Pharmacol Res*. 1998;18:13-19.
 36. Russell IJ, Kamin M, Bennett RM, Schnitzer TJ, Green JA, Katz WA. Efficacy of tramadol in treatment of pain in fibromyalgia. *J Clin Rheumatol*. 2000;6:250-257.
 37. Bennett RM, Kamin M, Karim R, Rosenthal N. Tramadol and acetaminophen combination tablets in the treatment of fibromyalgia pain: a double-blind, randomized, placebo-controlled study. *Am J Med*. 2003;114:537-545.
 38. Senay EC, Adams EH, Geller A, et al. Physical dependence on Ultram (tramadol hydrochloride): both opioid-like and atypical withdrawal symptoms occur. *Drug Alcohol Depend*. 2003;69:233-241.
 39. Adams EH, Breiner S, Cicero TJ, et al. A comparison of the abuse liability of tramadol, NSAIDs, and hydrocodone in patients with chronic pain. *J Pain Symptom Manage*. 2006;31:465-476.
 40. Färber L, Stratz T, Bruckle W, et al, for the German Fibromyalgia Study Group. Efficacy and tolerability of tropisetron in primary fibromyalgia—a highly selective and competitive 5-HT₃ receptor antagonist. *Scand J Rheumatol Suppl*. 2000;113:49-54.
 41. Späth M, Stratz T, Neeck G, et al. Efficacy and tolerability of intravenous tropisetron in the treatment of fibromyalgia. *Scand J Rheumatol*. 2004;33:267-270.
 42. Rao SG. The neuropharmacology of centrally-acting analgesic medications in fibromyalgia. *Rheum Dis Clin North Am*. 2002;28:235-259.
 43. Henriksson KG, Sorensen J. The promise of *N*-methyl-*D*-aspartate receptor antagonists in fibromyalgia. *Rheum Dis Clin North Am*. 2002;28:343-351.
 44. Clark SR, Bennett RM. Supplemental dextromethorphan in the treatment of fibromyalgia: a double blind, placebo controlled study of efficacy and side effects [abstract]. *Arthritis Rheum*. 2000;43(suppl):S333.
 45. Staud R, Vierck CJ, Robinson ME, Price DD. Effects of the *N*-methyl-*D*-aspartate receptor antagonist dextromethorphan on temporal summation of pain are similar in fibromyalgia patients and normal control subjects. *J Pain*. 2005;6:323-332.
 46. Holman AJ, Neiman RA, Ettlinger RE. Preliminary efficacy of the dopamine agonist, pramipexole, for fibromyalgia: the first, open label, multicenter experience. *J Musculoskel Pain*. 2004;12:69-74.
 47. Holman AJ, Myers RR. A randomized, double-blind, placebo-controlled trial of pramipexole, a dopamine agonist, in patients with fibromyalgia receiving concomitant medications. *Arthritis Rheum*. 2005;52:2495-2505.
 48. Clark S, Tindall E, Bennett RM. A double blind crossover trial of prednisone versus placebo in the treatment of fibrositis. *J Rheumatol*. 1985;12:980-983.
 49. Yunus MB, Masi AT, Aldag JC. Short term effects of ibuprofen in primary fibromyalgia syndrome: a double blind, placebo controlled trial. *J Rheumatol*. 1989;16:527-532.
 50. Goldenberg DL, Felson DT, Dinerman H. A randomized, controlled trial of amitriptyline and naproxen in the treatment of patients with fibromyalgia. *Arthritis Rheum*. 1986;29:1371-1377.
 51. Fossaluzza V, De Vita S. Combined therapy with cyclobenzaprine and ibuprofen in primary fibromyalgia syndrome. *Int J Clin Pharmacol Res*. 1992;12:99-102.
 52. Russell IJ, Fletcher EM, Michalek JE, McBroom PC, Hester GG. Treatment of primary fibrositis/fibromyalgia syndrome with ibuprofen and alprazolam: a double-blind, placebo-controlled study. *Arthritis Rheum*. 1991;34:552-560.
 53. Thompson D, Lettich L, Takeshita J. Fibromyalgia: an overview. *Curr Psychiatry Rep*. 2003;5:211-217.
 54. Okifuji A, Bradshaw DH, Olson C. Evaluating obesity in fibromyalgia: neuroendocrine biomarkers, symptoms, and functions. *Clin Rheumatol*. 2009;28:475-478.
 55. Busch AJ, Barber KA, Overend TJ, Peloso PM, Schachter CL. Exercise for treating fibromyalgia syndrome. *Cochrane Database Syst Rev*. 2007;(4):CD003786.
 56. Arnold LM. Biology and therapy of fibromyalgia: new therapies in fibromyalgia. *Arthritis Res Ther*. 2006;8:212.
 57. Richards SC, Scott DL. Prescribed exercise in people with fibromyalgia: parallel group randomised controlled trial. *BMJ*. 2002;325:185.
 58. King SJ, Wessel J, Bhambhani Y, Sholter D, Maksymowych W. The effects of exercise and education, individually or combined, in women with fibromyalgia. *J Rheumatol*. 2002;29:2620-2627.
 59. van Santen M, Bolwijn P, Verstappen F, et al. A randomized clinical trial comparing fitness and biofeedback training versus basic treatment in patients with fibromyalgia. *J Rheumatol*. 2002;29:575-581.
 60. van Santen M, Bolwijn P, Landewe R, et al. High or low intensity aerobic fitness training in fibromyalgia: does it matter? *J Rheumatol*. 2002;29:582-587.
 61. Schachter CL, Busch AJ, Peloso PM, Sheppard MS. Effects of short versus long bouts of aerobic exercise in sedentary women with fibromyalgia: a randomized controlled trial. *Phys Ther*. 2003;83:340-358.
 62. Da Costa D, Abrahamowicz M, Lowensteyn I, et al. A randomized clinical trial of an individualized home-based exercise programme for women with fibromyalgia. *Rheumatology (Oxford)*. 2005;44:1422-1427.
 63. Gowans SE, deHueck A. Pool exercise for individuals with fibromyalgia. *Curr Opin Rheumatol*. 2007;19:168-173.
 64. Vlaeyen JW, Teeken-Gruben NJ, Goossens ME, et al. Cognitive-educational treatment of fibromyalgia: a randomized clinical trial. I. Clinical effects. *J Rheumatol*. 1996;23:1237-1245.
 65. Nicassio PM, Radojevic V, Weisman MH, et al. A comparison of behavioral and educational interventions for fibromyalgia. *J Rheumatol*. 1997;24:2000-2007.
 66. Williams DA, Cary MA, Groner KH, et al. Improving physical functional status in patients with fibromyalgia: a brief cognitive behavioral intervention. *J Rheumatol*. 2002;29:1280-1286.

67. Thieme K, Turk DC, Flor H. Responder criteria for operant and cognitive-behavioral treatment of fibromyalgia syndrome. *Arthritis Rheum.* 2007;57:830-836.
68. Oliver K, Cronan TA, Walen HR, Tomita M. Effects of social support and education on health care costs for patients with fibromyalgia. *J Rheumatol.* 2001;28:2711-2719.
69. Rooks DS, Gautam S, Romeling M, et al. Group exercise, education, and combination self-management in women with fibromyalgia: a randomized trial. *Arch Intern Med.* 2007;167:2192-2200.
70. Holdcraft LC, Assefi N, Buchwald D. Complementary and alternative medicine in fibromyalgia and related syndromes. *Best Pract Res Clin Rheumatol.* 2003;17:667-683.
71. Mayhew E, Ernst E. Acupuncture for fibromyalgia—a systematic review of randomized clinical trials. *Rheumatology (Oxford).* 2007;46:801-804.
72. Astin JA, Berman BM, Bausell B, Lee WL, Hochberg M, Forsys KL. The efficacy of mindfulness meditation plus Qigong movement therapy in the treatment of fibromyalgia: a randomized controlled trial. *J Rheumatol.* 2003;30:2257-2262.
73. Taggart HM, Arslanian CL, Bae S, Singh K. Effects of T'ai Chi exercise on fibromyalgia symptoms and health-related quality of life. *Orthop Nurs.* 2003;22:353-360.
74. da Silva GD, Lorenzi-Filho G, Lage LV. Effects of yoga and the addition of Tui Na in patients with fibromyalgia. *J Altern Complement Med.* 2007;13:1107-1113.
75. Cymbalta [package insert]. Indianapolis, IN: Eli Lilly and Company; 2009.
76. Savella [package insert]. St. Louis, MO: Forest Pharmaceuticals, Inc.; 2009.